Models G41, G51 and G81
Rotary Mower, Snowblade
and Snowcaster

Parts Catalog A1157




U.S. PRICE 75 CENTS

G41 ROTARY MOWER
G51 SNOWBLADE
G81 SNOWCASTER
Parts Catalog A1157

Print Shop 2000 1-75

RRRRRR

NOTE: This Parts Catalog replaces the previous Issue No.
1157 which is obsolete and should be discarded.

"DESIGNAT TRACTOR APPLICATION
A 107 117 108 118
M X X X X
N\ 51 X X X X
G 81 X X X X




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies, A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Nustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the '"Reference Number" column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted o their respective
Parts Books as s@0 received. Failure

to do so will le fusion and defeat the
purpose of th@

Indented Descripti <o

Indented parts in the descriptive list are a part of the

The quantity shown in the "Number Required" col
chine except where parts are indented in descriptive-li

number required for the preceding assembly or s

ing assembly or sub-assembly.
he number of parts used on a ma-
this case the quantity shown is the

REF. PART NO. ION REQ'D
A 55159 A sar steering . . ...........¢c0c00.. 1
28 A 56208 (SSY\ Tear cylinder . . . . ... ... ... ... 1
29 A 55956 3 sting, socketassy . ..........00.... 1
30 A 55957 SEATG-Ssocketball. .. ......... 2
31 A 56210 NG -socket . . ... ... .. ...... ... . .. ... . 1
32 A 56209 . -socket spring . .. ........ ... i, 1
33 G 45175 AMIP ASSY -socketassy. ................'u... 1
16- 836 OLT - 1/2" x2-1/4"N.F.heX. . . . v v v v s e e, 1
34 132- 104 -cotter, 3/16™ X 3" . ... ... 1
35 A 55889 STUD - ball,socket & cylinder . .............0.... 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . . .. ... ... ... ... .. 4
37 92- 4 LOCKWASHER - 1/4" SAE . .. . . v i i ieinn. 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

e



ALPHABETICAL INDEX

MOWER SECTION

Belt,Drive.... ..... 4 8 9 2 5 8 060 ams e s s ses e e 5
Blades s+ * ¢+ v v sesccescccececcscesns e s s e v 5
Deckeess oo ceoeececen ¢ s s s 0 0 s 2 s 820000 5
Guards = -+ e sessssesssecsraserenccsccnene 5
LiftAssemb]_y...... .................. veoe 77
PUH.GYS"' ............. T I I N Y
Spindles T E e 5

SNOW CASTER S%GON
@ Page

Auger Assembly * » ¢ s+ oo .@ .............. 11
Belt -------------- RN R 9
Chute Control « « « » é. ............... 11
Drive Assembly . ae . e s e oeessass cesse g
Lift Assembly X&N c e es e resasenuanna 9

BLADE SECTION

Edge Cutting+ - -+ >+ - -~ s es s s s s s s s s s e s e e 13
LjftAssembly......... ..... e s s o0 e s e e s es 13
Skidg s s s s s 00 0o O s e+ 13



NS

=@ 0 @ \@?@

/by

/.

o
/ m\é

4%
N

S
y\




CASE MODEL G 41, 34" ROTARY MOWER

REF. PART NO,
1 C 18135
2 113- 207
3 192- 6
4 195- 2037
5 C 15936
6 C 16241
7 A 70280
8 C 15339
9 C 15340
10 C 15411
11 C 15366
12 C 15367
13 187- 1036
14 C 15625
15 111- 215
16 192- 20
17  129- 102
18 C 16719

A 70404

C 12664

C 15678

321- 1571

Printed in U.S.A.

v ey

DESCRIPTION
DECK -mower 34" @ ¢ ¢ s s s o st 6 6000w

BOLT - 3/8" X 1" NC HEX + o+t evoesoncenneenena

LOCKWASHER - 7/16" ZP
WASHER - plain 13/32" « v o e v v v v v us
PULLEY - spindle
ADAPTER - spindle -
BEARING - spindle - - -
SPINDLE - mower
BLADE- mower 17-1/4" «.+ .. ..
BELT - mower drive
GUARD - pulley L.H,
GUARD - pulley R.H.
SCREW - 1/4" x 1/2" NC hex head, self-tapping. . .. ..
BAR - mower chute. . .. . ... ...

BOLT - 5/16' x 3/4" NC round head, square neck, ZP .
LOCKWASHER - 5/16" ZP. v v v oo uw
NUT - 5/16" NC heX, ZP « -'c e v et o Zne oo v vonenns
WASHER - mower spindle «..... ce s n e
DECAL - "CAUTION"

DECAL - height indicator. » » . .. e e et ee e
DECAL - OPEL Safety « « « « o( 20 e e v v v venennns

DECAL - "CASE" + « « o &us «
\o

DECK, BELT AND SPINDLE ASSEMBLY

September 1971



5 \@g

2”7
i/t
7
/
!
[

\
\
%
A
/
(
\

Y
¥
¢
¢ 7
A

o >

R
RS

@\@\

/
/
Y
(Y
)
LY
[]




CASE MODEL G 41, 34" ROTARY MOWER rd

AXLE,IDLER PULLEYS AND LIFT ASSEMBLY

REF, PART NO, DESCRIPTION REQ'D
1 C 15343 PULLEY-idler ................. sees s s st I
2 C 15384 ARM—idler""°"""""""""""""""'1
3 C 14768 SPACER ****¢*csesecssserssrrssvvoscsesrscnsscac |
4 111- 362 BOLT - 3/8" x 1" NC round head, square neck, ZP* ==+ ~"* e 1
5 111- 330 BOLT - 3/8" x 1-3/4" NC round head, square neck, ZP******* 1
6 192~ 21 LOCKWASHER-3/8"ZP‘"'"""""""""”"'5
1 129- 103 NUT - 3/8" NC hex, vA R R R R R 5
8 195- 522 WASHER-3/8"ZP ..... tees s s st i s ssssses |
9 C 15677 SPRING -jdlerarm "**®***"***¢trsescrcsccccceccsce 1
10 c 15361 BRACKET = Jlift *c"r e e 1
11 c 15278 PIN-latch *********scssssrsecsssscoscssssesnce 9
12 C 15280 SPRING - Jatch********rscsrecersccrcccscccccccccse 3
13 138- 98 PIN - roll 3/16" x 1_1/4', .................... srsenee 9
14 113- 424 BOLT-I/Z"XI"NChex,ZP ...... trseesesecsssessse D
15 131- 165 NUT—lockl/Z"NChex,ZP"'" ......... R ]
16 C 15674 ARM - leveling ................................. 1
17 C 15651 LINK-latching ............ . .................1
18 C 15661 LINK-lift ----- R EEEEEEEE] . s 0 2 8 20 " 2 000 00 e 1
19 A 70176 PIN - safety* = -*-=*=-"°°*" A I I e 1
20 C 15355 "L”BOLT-adeSt".'.""..'..".f‘.........l
21 131- 178 NUT-lOCk3/8"NCheX"" . sss et 3
22 132- 46 PIN - cotter 1/8" X 3/4y o N3</e s s 0 e e s s 0 csessase s 3
23 C 15358 AXLE - mower* *°***"* N S I I |
24 C 15351 BRACKET - axle mo O R N LI IR |
25 C 15350 BRACKET - height ....... R R R
26 C 15666 BRACKET - axlediiounfihg ***********°ccscscetccecan 1
27  111- 203 BOLT - 5/16" round head, square neck, ZP * =+~ - 6
28 192~ 20 LOCKWASH @lnzp "'"""""""""""6
29 129- 102 NUT-5/16 ex,ZP"""""""“" ..... s B
30 C 15352 SPACER(Fajler))s sssrrereersercreecrerccccnccen 3
31 C 15663 RO Steccerres s esss st st ssssns ]
32 C 15618 K AT R R R R R R I |
33 C 15676 S adjustirod""""""""‘ ............. 1
34 C 16745 ‘wheel gauge * ¢ ¢ rcveesctscsttcrtssosses
35 C 19555 W L - mowergauge""'"""""""""""'2
36 138- 92@K -r0113/16”x3/4""' *tesresrrecr s s ceracsecea O
31 C 167 IT - improvement (used prior to S/N E11984) === =--*>- 1
38 131- LOCKNUT - 3/8"NChex I R R R I I |
39 195- WASHER-3/8""""""""""""""""’4
40 C BRACKET -idler®*********ssecesecccsrssascssscn 1
41 C 45 SHOULDERBOLT-3/8"'"““"""""" ..... 1
42 195~ 533 WASHER-]./Z""""" ..... seese et q
43 C 16714 BUSHING -bronze * """ "°*°*°°****c*sesecectecsscoccs 1
44 192~ 21 LOCKWASHER-3/8" ............... R R R I |
45 129- 103 NUT-3/8"NCheX .......... N R R R
46 C 16719 WASHER - mower spindle ***c* s crccces 2
Printed in U.S.A, December 1974



\ "
L
e ) NPy 77 [ 71 ;:_-:_!
N S 7 7] fq\‘(‘\
AN ’/ 4 J )\ N
\ i . g
s K By A8
AN AR AW/ e
N [ Iy, /:.—Jl /////f‘
N | . N L
NI s
VP4




B oy "
 CASE MODEL G 81 SNOWCASTER 9
MOUNTING COMPONENTS AND

DRIVE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 15375 ROD - lifte e v s e s ot scceceacceens ceeceriiesnsasana]
2 195~ 549 WASHER-7/8"ZP-----------------------------°-2
3 132- 306 PIN-cotter3/16"x1-3/4"--------------------~--~--2
4 C 10898 PIN - safety e +eseeecccececacannn T 1
5 C 15775 SPROCKET -idler+-sesesesencecscnccanlionnsnnnnsal]
6 113- 209 BOLT - 3/8" x 1~ ~1/2"NC hex, ZP »+eevoerseveccnccancens]
9 195- 104 WASHER - 3/8"ZP---'-- ceseccncvan L .
8 192~ 21 LOCKWASHER-3/8"ZP---------------------”----4
9 129- 103 NUT - 3/8" NC hex, ZP - ‘.. R IR 4
10 C 15288 BRACKET - mounting - - e creee]
11 C 15280 SPRING-H-------'— e cee ceese?
12 C 15278 PIN-latch°'-° ..... . .- s e e e
13  138- 98 PIN - roll 3/16" x 1- 1/4" . v seeee?
14 C 15296 ARM—1d1er'---°°'°' * e .....1
15 C 15329 PULLEY - idler 5" +« - - seees]
16 113- 219 BOLT - 3/8" x 2" NC hex IR
17 C 15343 PULLEY - idler 4-1/2" - seeee]
18 C 15672 PULLEY - idler 2-1/2" - seres]
19 C 12974 PIN - clevis 1/2"+ « + ¢ =+ 2 ceeee2
20 132- 310 PIN - cotter 1/8" x 1-1/4" « - ceees?
21 C 15386 FLANGETTE”"””"gg':'i ettt it aacsesenaad
22 C 15385 BEARING - includes co an SCreW = e r e eseecccerecss?
23 111- 108 BOLT - 1/4" x 3/4" NC fead, squarenecks » s s s s e s e g
24 C 15337 BELT - drive = « « « » > * s a8 4 et e cecencsaneean seess]
25 192~ 19 LOCKWASHER - 1/ D D . |
26 129- 101 NUT - 1/4" NC h % ............ L . |
27 C 15331 SHAFT - drive & e e et es e et ceererenaa]
28  126- 16 KEY - 3/16" @ ...... D s essees?
29 C 15293 PULLEY - cceecectseannean s et s ensetseancnene 1
30 ¢ 15330 SPROCKES (includes setscrew) - = = e e ceoesnnncacenal
31 83- 44 SETSCAE " x1/4" NC socket head- « « « - « - - A
32 C 15671 \ \ d1er arm » « ¢ o o ¢ ¢ a0 o o tere et st cennenan]
33 C N >Zauger drive, 93 pitches, #35 roller chain USE: ¢« -« .1

@ 1 - B17095 cham, 50 links #35

@ 3 - B17096 chain, 10 links #35

2 - B17097 chain, 6 links #35

@ 1 - T16500 offset Link #35

B 170% CHAIN - 50 links, #35 roller chain « « + c e e e e v e e cccvsea
B CHAIN - 10 links, #35 roller chain s+ s e o s o sceececacescs]
B CHAIN - 6 links, #35 roller chain =<+~ -- srrrsseeen D
34 T@O LINK - offset, #35 roller chain -« «« I L |
35 83- 56 SETSCREW - 5/16 X 3/8" e sevnesecuancncncaaancansny
36 C 16158 BLOCK - idler TION"+ « s o o « o = » I T
37 111- 349 BOLT - 3/8 x 2-1/2" NC round head, Sq. neck = »+ oo sooennse .1
38 195- 2029 WASHER = /16" ¢+ e st o v v e nnsen et e e e se et s 2
39 131- 178 NUT -10ck 3/8" NCHEX o+ ¢ o v v v o s s sseacacnnnceees el
321- 1571 DECAL - "CASE" ¢t e evueea. B |
C 12298 DECAL « "CAUTION' ¢ ¢ e e s o v eeweons I I TP 1
C 16102 DECAL - Belt Installation «» « « s ¢ ¢ e ¢ e v e e v e v nn R |

Printed in U.S.A. December 1974



10




CASE MODEL G 81 SNOWCASTER 11

AUGER AND CHUTE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 15305 HOUSING_auger32" ........... s esesesssessssssens]
2 C 15297 AUGER-® ¢ ¢ ¢ = o « EEEEREEEEE EEEEEREEEEE esesesrssvecesrel]
3 C 14421 BEARING_auger.----- ----- e e s s 00000 acas e sees e 2
4 C 15186 SHAFT - stub, auger mounting « = =« +cc e ceeccececrene
5 113- 205 BOLT - 3/8" x5/8" NC hex, ZP«++sssscees R RN RY:
6 129- 103 NUT - 3/8"NChex, ZP sccesseerrcocssccarcccrcccs -9
7 192~ 21 LOCKWASHER - 3/8"ZP ccccssrccntcctoscccsransaens 9
8 C 15190 SKID *+coseeacesccnconns tes e ssssssssensssss e s
9 111- 302 BOLT - 3/8' x 3/4" NC round head, square neck+ s +sscceescsh
10 195- 104 WASHER - 7/16" ZP++cvccccceseaccccacacasacavanscs 4
11 C 15248 CHUTE c e s e ccoesossncsccncans e |
12 13- 48 BOLT -1/4"%x1/2"NCheXesevooeeceeens ceevevevese s
13  131- 1102 NUT -10CKk 1/4"e e o ccveeceesccosoncencosccaccncncacs 2
14 C 14597 DEFLECTOR:- + ¢+ e s coscescscesossosccencsccas P |
15 111- 340 BOLT - 3/8" x 3/4" NC round head short, square neck ««e++.«2
16 D 33544 WASHER - 25/64" disheds e« e s s e s s e aosveonsns ]
17 C 14569 LEVER - locking, deflector + - - - - «

18 C 15334 BRACKET - chute hold down =« « .

19  111- 202 BOLT - 5/16'" x 3/4'" NC round heg

20 129- 102 NUT - 5/16" NC hex, ZP.+ . - -

21 192- 20 LOCKWASHER - 5/16'" ZP. (=7

22 C 15244 ROD - chute control . s .

23 C 15277 SPACER - rod, chute ¢ N :

24 C 15240 BRACKET - control 708 SNV e e e e e s o s e o s s s oe

26 195- 525 WASHER - 3/8" ZP~0\\e)deeeoceecn

26 132- 320 PIN - cotter, 3/ Teaa

27 C 14583 JOINT - bloc se e

28 C 15371 CRANK - chutle Zontrol « « « « e e e s e 0 0 e e

29 113- 102 BOLT - 3/4" NC hex head socketeesoessss

LRI I R I N T I I N A I N A B tooo--o.UAR

30 195- 545 WASH@
0\

Printed in U.S.A. December 1974



12




I

P N
CASE MODEL G51 SNOW BLADE 13

SNOW BLADE
REF. PART NO, DESCRIPTION REQ'D"
1 C 15461 BLADE ASSEMBLY - 38" 107and 117 e e eeseeeesn. reeees 1
2 C 15462 EDGE -~ cutting « « « c e v e e et s vceeeanan tvecetsnenranal
3 11- 516 BOLT - 5/16" x 1" NC round head, SqQUATE NECK « » o s o = « o o « « « 10
4 92~ 5 LOCKWASHER - 5/16"c 4 e ot v o noveeceneosns ceeseencans 10
5 25- 105 NUT - 5/16" NChex «vveeueu.. cres et enaann B 1)
6 C 15494 PIVOT -Dlade . v o v s veneocesenss creeena cesseen. ee 1l
7 C 15495 PIN - blade pivot..... s et e s e eseanacn o . |
8 132- 48 PIN - cotter 1/8" x1". .. ...... e s e et acaanan . |
9 C 1547 BRACKET - push v vvvveveenennenn. te e et s esanaees oo 1
10 113- 417 BOLT ~ 1/2" x1-1/4" NCheX « e « o ¢ o e v vu.. Ceecentsaaen 1
11  131- 1865 NUT-1/2"NChexX ¢« eeveuon. cr e s sttt e |
12 C 15463 BRACKET - mounting «.eoeeeeeenn. cee ettt eeesanas .1
13 C 15280 SPRING - COMPIeSSion « e veeesseeeeeen. s e st esseanas 3
14 C 15278 PIN-latch......0ue... st s e s etenceanena tesesaeas 8
15 138- 98 PIN - rol1 3/16" x1-1/4" . .. .. ... teetesessanannnn eess 3
16 C 15496 PIN - bracket PivOt « v o v ve e e venneescnnsnanaeenenns. 1
17 C 15469 SHOE - SKid v v o e v v 0o vww cessne teeasesea reseseses 2
18 C 15497 ROD - lift . .0t ieeenenmnnnnn SN\ st raanee el
18 C 10898 PIN - safety...... cectunse SR> e cess s eeaena 2
20 R 15380 SPRING - blade extension..... e s e e B |
21  138- 92 PIN-r0113/16x3/4".....@ e eseesanranen I |
1

321~ 157 DECAL - "CASE" .... X ........ s e s e e s e e
\ N

Printed in U.S.A. December 1974



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 70176 7 19 C 15651 7 17 132- 46 7 22
A 70280 5 7 C 15661 7 18 132- 48 13 8
A 70404 5 C 15663 7 31 132- 306 9 3
B 17095 9 C 15666 7 26 132- 310 9 20
B 17096 9 C 15671 9 32 132- 329 11 26
B 17097 9 C 16672 9 18 138- 92 7 36
C 10898 9 4 C 15674 7 16 138- 92 13 21
C 10898 13 19 C 15676 7 33 138- 98 7 13
C 12296 9 C 16677 7 9 138- 98 9 13
Cc 12664 5 C 15678 5 138- 98 13 15
C 12974 9 19 C 15775 9 5 187- 1036 5 13
C 14421 11 3 C 15936 5 b 192- 6 5 3
C 14569 11 17 C 16102 9 192- 19 9 25
C 14583 11 27 C 16168 9 36 192- 20 b 16
C 14597 1 14 C 16241 5 6 192- 20 7 28
C 14768 7 3 C 16714 7 43 192- 20 11 21
C 15186 1 4 C 16719 5 18 192- 21 7 6
C 15190 11 8 C 16719 7 46 192- 21 7 44
C 15240 11 24 C 16746 7 34 192- 21 9 8
C 15244 11 22 C 16745 7 41 192- 21 11 7
C 15248 M " o 16761 7 40 195- 103 7 39
C 16277 " 23 C 16768 7 37 19 104 9 7
c 15278 7 11 C 18135 5 1 104 11 10
C 15278 9 12 C 19555 7 35 522 7 8
C 1656278 13 14 D 33544 11 16 525 11 25
C 15280 7 12 R 15380 13 0 - 533 7 42
C 15280 9 11 T 16500 9 5- 545 M 30
C 15280 13 13 < 195- 549 9 2
C 15288 9 10 | HARDWARE CODE NUMBER > 195 2029 9 38
C 15293 9 29 195- 2037 b 4
C 15296 9 14 11- 516 1 % 321- 1671 b
C 15297 11 2 13- 48 & 12 321- 1671 9
C 16305 11 1 25- 105 5 321- 1571 13
C 15329 9 15 83- 44 31
C 15330 9 30 83- 56 9 35
C 15331 9 27 92- o 3
C 16334 11 18 111- 9 23
C 15337 9 24 111- 11 19
C 15339 5 8 111- 7 27
C 15340 5 9 111@ 15 5 15
C 156343 7 1 - 302 11 9
C 16343 9 17 330 7 5
C 15350 7 25 - 340 11 15
C 15351 7 2 349 9 37
C 15362 7 C@ 111 362 7 4
C 15365 7 113 102 11 29
C 15368 7 113- 205 11 5
C 15361 7 0 113- 207 b 2
C 15366 5 11 13- 209 9 6
C 156367 5 12 113- 219 9 16
C 156371 11 28 113- 417 13 10
C 16375 9 1 113 424 7 14
C 15384 7 2 126- 16 9 28
Cc 153856 9 22 129- 101 9 26
C 15386 9 21 129- 102 5 17
C 15411 5 10 129- 102 7 29
C 15461 13 1 129- 102 11 20
C 15462 13 2 129- 103 7 7
C 15463 13 12 129- 103 7 45
C 15469 13 17 129- 103 9 o]
C 16471 13 9 129- 103 11 6
C 15494 13 6 131- 165 7 15
C 165495 13 7 131- 165 13 11
C 15496 13 16 131- 178 7 21
o 15497 13 18 131- 178 7 38
C 15618 7 32 131- 178 9 39
C 15625 5 14 131 1102 11 13







